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	3TC 
	Lamivudine
	HCW 
	Healthcare worker

	ABC
	Abacavir
	HIV 
	Human Immunodeficiency Virus

	AIDS 
	Acquired Immune Deficiency Syndrome
	HTS 
	HIV testing services

	ALT 
	Alanine aminotransferase
	LPV/r
	Lopinavir/ritonavir 

	HCVAb 
	Hepatitis C antibody 
	M&E 
	Monitoring and evaluation

	ART 
	Antiretroviral therapy
	NDOH 
	National Department of Health

	ARV 
	Antiretroviral 
	NIDS 
	National Indicator Datasets

	ATV/r
	Atazanavir/ritonavir 
	NNRTI 
	Non-Nucleoside Analogue Reverse Transcriptase Inhibitor

	AZT 
	Zidovudine
	NVP 
	Nevirapine

	CHWs
	Community health workers
	PCR 
	Polymerase chain reaction

	d4T 
	Stavudine
	PEP 
	Post-exposure prophylaxis

	DRV/r
	Darunavir/ritonavir 
	PHC 
	Primary health care

	EC 
	Emergency contraception
	PLHIV
	People living with HIV

	EFV 
	Efavirenz
	RAL
	Raltegravir 

	ELISA 
	Enzyme-linked immunosorbent assay
	RPR/TP Ab
	Rapid plasma reagin Treponema pallidum antibody

	FBC 
	Full blood count
	RPV
	Rilpivirine 

	FTC
	Emtricitabine 
	PrEP   
	Pre-exposure Prophylaxis

	HBIG 
	Hepatitis Immunoglobulin
	SAHIVCS
	Southern African HIV Clinician Society 

	HBsAg 
	Hepatitis B surface antigen
	STI 
	Sexually transmitted infection

	HBV 
	Hepatitis B virus
	TDF 
	Tenofovir 

	HCV 
	Hepatitis C virus
	WHO 
	World Health Organization
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	Term
	Definition

	Acute Infection
	The period in which an individual becomes HIV-infected and before HIV antibodies can be detected by a serological assay

	Adolescent
	Young person aged 15 to 19 years, inclusive

	Adult
	A person older than 19 years

	Antiretroviral (ARV)
	Antiretroviral drugs refer to the medicines active against HIV

	Antiretroviral therapy (ART)
	ART refers to the use of a combination of three or more antiretroviral (ARV) drugs to achieve viral suppression, and is given for life

	Child
	Young person aged 2 to 14 years, inclusive

	Healthcare provider
	Anyone who renders healthcare; including doctors, nurses, pharmacists, trained counsellors, and community health workers (CHWs)

	HIV Status
	It refers to reports of HIV-positive, HIV-negative, or HIV-inconclusive based on test results

	HIV Testing Services (HTS)
	HTS describe a process initiated by an individual who wants to learn his or her HIV status. All forms of HIV testing and counselling should be voluntary and adhere to the five C’s: consent, confidentiality, counselling, correct test results, and connections to care, treatment, and prevention services. Quality assurance of both testing and counselling is essential in all approaches to HIV testing and counselling.

	Infant
	Child younger than 1 year of age, inclusive

	Post-exposure prophylaxis (PEP)
	The preventive ARV medical treatment started immediately after exposure to HIV in order to prevent infection

	Pre-exposure prophylaxis (PrEP)
	The use of antiretroviral drugs by HIV-negative people before potential exposure to prevent the acquisition of HIV. Currently, PrEP refers to oral daily PrEP (tenofovir/emtricitabine or tenofovir alone) but may incorporate other formulations over time.

	Use of ARV drugs for HIV prevention
	Refers to the HIV prevention benefits of using ARV drugs. This can include preventing mother-to-child transmission of HIV by treating the mother during pregnancy and breastfeeding, using ARV drugs to reduce the transmission of HIV among serodiscordant couples, using ARV drugs to prevent people from acquiring HIV when they are exposed to HIV (PEP and PrEP), and ART for HIV-positive individuals to reduce viral load.
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HIV represents the primary burden of disease in South Africa, with an estimated national prevalence of 12.6% in 2017.1 The HIV annual incidence among individuals aged 15 to 49 years is estimated at 1.27% and 1.20% among youth aged 15 to 24 years.2 South Africa had 3.7 million people living with HIV (PLHIV) on antiretroviral treatment (ART) in the public and private sectors at the end of June 2016, making it the largest treatment programme in the world. This is 50% of the 7 million people currently estimated to be living with HIV in South Africa.2

Hepatitis B virus (HBV) is also an important public health issue in South Africa. The introduction of the HBV vaccine into the country in 1995 has had demonstrated benefit, but the exposure to, and prevalence of chronic Hepatitis B surface antigen (HBsAg) positivity remain unacceptably high. There is currently no nationally representative HBV prevalence survey, but a systematic review based on observational studies performed in the general population amongst blood donors, healthcare providers, and pregnant women between 1965 and 2013, reported that South Africa had an estimated 6.56% HBsAg seroprevalence.3 The high prevalence of these diseases in South Africa is cause for concern as many populations are at a high risk of acquiring HIV and/or HBV following exposure to blood or other bodily fluids. 

	In 2014, the World Health Organization (WHO) issued a supplement to the 2013 consolidated guidelines on the use of antiretroviral drugs for treating and preventing HIV infection with updated recommendations for post-exposure prophylaxis (PEP) regimens and prescribing practices.4
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[bookmark: _Toc523943827][bookmark: _Toc523943828][bookmark: _Toc523943829][bookmark: _Toc523943831][bookmark: _Toc523943834][bookmark: _Toc523943836][bookmark: _Toc523943838][bookmark: _Toc523943839][bookmark: _Toc523943840][bookmark: _Toc523943841]The purpose of this guideline is to ensure that healthcare providers at all levels of care in South Africa are following the most up to date recommendations for post-exposure prophylaxis for HIV and HBV, following either occupational or non-occupational exposure to blood or bodily fluids. Additionally, recommendations for PEP for sexually transmitted infections (STIs), tetanus, and the prevention of unwanted pregnancies is also provided.  

This guideline aligns with the WHO PEP guidelines (2014) and the Southern African HIV Clinicians Society guidelines (2015), promoting simplification and adherence support to individuals receiving PEP.

This guideline is designed to be used in conjunction with:
· The Patients' Rights Charter
· National Management Guidelines for Sexual Assault Care (2003)
· National Health Act (No. 61 of 2003)
· Termination of Pregnancy Amendment Act (No. 38 OF 2004)
· Children’s Act 2005 (No. 38 of 2005)
· Department of Health’s National Sexual Assault Policy (2005)
· National Department of Health Directives and Instructions on conducting a Forensic Examination on Survivors of Sexual Offence Cases (2012)
· National Contraception Clinical Guidelines: A companion to the National Contraception and Fertility Planning (2012)
· National HIV Testing Services Policy (2016)
· Guidelines for Expanding Combination Prevention and Treatment Options: Oral Pre-Exposure Prophylaxis (PrEP) and Test and Treat (T&T) (2016)
· The South African National Sex Worker HIV Plan 2016 – 2019
· National Comprehensive STI Clinical Management Guidelines (2017)
· And all other relevant legislation
[bookmark: _Toc525288906]
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The WHO guidelines provides evidence-informed recommendations on providing PEP for all populations (adults, adolescents, and children), for all potential types of exposure (occupational and non-occupational) in all settings. Including: 
· Preferred drug choices for adults and adolescents
· Preferred drug choices for children ≤10 years
· Prescription methods and adherence support

[bookmark: _Toc2935539]Table 1. Summary of guidelines on PEP for HIV in adults, adolescents, and children
	Guideline
	WHO Recommendation (2014)
	SAHIVCS Recommendation (2015)

	Number of ARV drugs
	· A regiment for post-exposure prophylaxis for HIV with two ART drugs is effective, but three drugs are preferred
	· HIV PEP regimens should contain three drugs 

	Preferred PEP regimen for adults and adolescents 
	· TDF + 3TC (or FTC) is recommended as the preferred backbone regimen for HIV PEP among adults and adolescents.
· LPV/r or ATV/r is recommended as the preferred third drug for HIV PEP among adults and adolescents.
· Where available, RAL, DRV/r or EFV can be considered as alternative options.
	· TDF + 3TC/FTC (preferably as fixed-dose combination) is recommended as preferred PEP backbone 
· RAL is recommended as preferred third drug for PEP (except in pregnant women, where ATV/r is the recommended third drug) 
· Alternative third drugs include ATV/r, LPV/r, DRV/r or EFV 

	WHO: Preferred PEP regiment for children ≤ 10 years old


SAHIVCS: Preferred PEP regimen for children ≤ 35kg or unable to swallow tablets


	· AZT + 3TC is recommended as the preferred backbone regimen for HIV PEP among children 10 years and younger.
· ABC + 3TC or TDF + 3TC (or FTC) can be considered as alternative regimens.
· LPV/r is recommended as the preferred third drug for HIV PEP among children younger than 10 years.
· An age-appropriate alternative regimen can be identified among ATV/r, RAL, DRV, EFV and NVP.
	· AZT + 3TC is recommended as preferred backbone for HIV PEP in children ≤ 35kg (substitute with d4T if AZT poorly tolerated)
· LPV/r is recommended as the third drug for HIV PEP in children. Where RAL is available, then it can be used in children over 2 years of age in preference to LPV/r due to better tolerability. In children over 6 years of age who can swallow tablets, ATV/r is another better tolerated alternative to LPV/r where available.  

	Prescribing Frequency
	· A 28-day prescription of antiretroviral drugs should be provided for HIV PEP following initial risk assessment.
	· A full one month course of ARV drugs should be provided for HIV PEP at initial assessment.
· Started packs should not be used.

	Adherence Support
	· Enhanced adherence counselling is suggested for all individuals initiating HIV PEP
	· Enhanced adherence counselling is recommended for all individuals initiating HIV PEP

	Frequency of follow-up
	· ??	Comment by Lutfiyya Khan: Frequency of follow-up
	· Exposed individual should be seen at 2 weeks, 6 weeks, and 3 months after exposure occurred.

	PEP, post-exposure prophylaxis; TDF, tenofovir; 3TC, lamivudine; FTC, emtricitabine; RAL, raltegravir; ATV/r, atazanavir/ritonavir; LPV/r, lopinavir/ ritonavir; DRV/r, darunavir/ritonavir; EFV, efavirenz; AZT, zidovudine.



These updated recommendations are based on systematic reviews of the effectiveness of PEP suggesting that the use of antiretroviral (ARV) drugs following occupational and non-occupational exposure reduces the risk of acquiring HIV infection when administered as PEP and is likely to be cost effective in high-risk groups.5, 6 The efficacy of ARV drugs in preventing HIV infection following exposure is further supported by the effectiveness of ARV drugs in preventing mother-to-child transmission of HIV 7 and, more recently, pre-exposure prophylaxis (PrEP).8

Yet, WHO cautions “As with any prevention intervention, effectiveness depends critically on high levels of adherence and completion of the prescribed course. Other factors that may influence PEP effectiveness include the timing of initiation, level of exposure risk, and possible drug resistance. Given these considerations, PEP may never be considered 100% effective, and PEP should form part of a wider strategy for avoiding acquiring HIV infection and other bloodborne viruses, including hepatitis B virus and hepatitis C virus.”

These recommendations do not distinguish between types of exposure, population, or occupational and non-occupational settings. In order to improve access and completion rates for PEP, it is recommended that the same drug regimen should be prescribed irrespective of exposure source. Although there is no difference in approach to offering PEP for occupational and non-occupational exposures, the health needs of the exposed individuals should never be compromised. PEP provision should be carried out in the context of the standard of care appropriate for the presentation of the exposed individual. 

[bookmark: _Toc525288907][bookmark: _Toc2870623]South Africa context

Previous guidelines differentiated between occupational and non-occupational exposures. Given the very high background prevalence of HIV infection in Southern Africa, HIV exposure risk outside the occupational setting is high, and the distinction between occupational and non-occupational exposure is less helpful for decision-makers. The generalised nature of the epidemic creates differences in risk group demographics that must be accommodated by local PEP guidelines. 

South Africa introduced PEP in the public sector in 2002. The goal of these guidelines is to help improve access and adherence. 

In the implementation of the guidelines, the following need to be noted:
· Recording of all occupational exposures by healthcare workers must be performed. 
· Investigation of exposure incidents should be conducted, with the aim of establishing trends and improving infection prevention and control practices at the facility.
· Preventing exposures to blood and body fluids (i.e. primary prevention) is the most important strategy for preventing occupational exposure. 
· Both individual healthcare providers and the institutions that employ them should work to ensure adherence to the principles of Universal Standard Precautions, including ensuring access to and consistent use of appropriate work practices, work practice controls, and personal protective equipment.9
· The exposed individual must be protected from contracting HIV, hepatitis B and C, other STIs, and tetanus.             

Non-occupational or inadvertent exposure can occur through sexual assault, unprotected sex, burst condoms during sexual activities, human bites, tattooing, and exposure to blood or body fluids. Risk of transmission is associated with several factors, including type of sexual penetration, with a higher risk being associated with receptive anal and vaginal intercourse. Other factors that influence risk of transmission include: presence of blood in fluid; amount of blood; type of injury; duration of exposure; viral load and clinical state of person infected (increased risk with increased viral load); and the immune status of the “recipient”. 

[bookmark: _Toc2935534]Box 1. Infectious vs. non-infectious fluids
Potentially infectious fluids: 
· Blood (and any bloodstained fluid, tissue, or material), sexual fluids, vaginal secretions, penile pre-ejaculate and semen, tissue fluids, cerebrospinal fluid, synovial fluid, pleural fluid, peritoneal fluid, pericardial fluid, rectal fluid, wound secretions, breast milk, and amniotic fluid.
· Non-infectious fluids: 
· Tears, non-bloodstained saliva, sweat, urine, and stool. 

*The list above is not exhaustive and all cases should be assessed by healthcare workers and decisions made by the healthcare workers as to whether exposure constitutes significant risk. 


The threat of HIV transmission is considerable in non-consensual intercourse, or sexual assault, due to injuries sustained by the victim. This is especially true for child victims who may suffer repeated abuse and more severe genital and rectal injuries. Abrasions and lacerations (broken skin) have been found in 22% to 90% of patients reporting sexual assault.10

Sexual assault is rampant in South Africa. Although crime statistics can reveal how many sexual assaults are reported to the police, they don’t tell us how many are actually committed, and consequently, few receive PEP. The health needs of the client are paramount in post-rape care. This includes the need for HIV and hepatitis prevention and treatment, as well as immediate and long term psychological support, pregnancy prevention, and treatment for STIs. 

There are almost no data on other forms of exposure; however, the continued high incidence and prevalence of HIV in South Africa amongst the general population suggests that exposure is ongoing and high risk. 
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Occupational exposure:
· Needle-stick injuries
· Deep percutaneous sharps injuries
· Splashes of blood or body fluids onto mucous membranes of eye/nose/mouth
· Exposure of non-intact skin to blood or body fluids
Sexual exposure:
· Sexual assault involving vaginal or rectal penetration
· Consensual intercourse
· Burst condoms
Inadvertent exposure: 
· Sharing needles during recreational intravenous drug use
· Accidental injuries with improperly disposed of medical waste/needles
· Contact with used condoms
· Human bites
· Contact sports with blood exposure
· Roadside assistance at motor vehicle accidents (contact with bodily fluid and non-intact skin)
· Expressed breast milk from another mother given to infant unintentionally, or breastfeeding of infant of another mother
· Pre-mastication of food if sores in mouth of person chewing food (this practice must be discouraged)
· Violent assaults, including knife attacks and bullets travelling through one person and lodging in another
· Animal attacks with repeated blood exposures on several people at once. 
The following exposures do not require PEP: 
· Exposed individual is already HIV-positive. 
· Source is confirmed HIV-negative by laboratory ELISA test and the window period has been excluded. 
· Exposure to bodily fluids that do not pose significant risk of HIV transmission: tears, non-bloodstained saliva, sweat and urine. 
Adapted from the following Guidelines: 
· Guideline on the management of occupational and non-occupational exposure to the human immunodeficiency virus and recommendations for post-exposure prophylaxis: 2015 Update. Southern African Journal of HIV Medicine. Vol 16, No 1.a399
· The Western Cape Guidelines for the Management & Post-Exposure Prophylaxis of Potential HIV and Hepatitis B Exposure in Children, Adolescents & Adults, October 2016
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[bookmark: _Toc525288909][bookmark: _Toc2870625]Indications for HIV PEP

PEP must be offered to all individuals with exposures that pose a risk of HIV transmission. 

[bookmark: _Toc2935540]Table 2. Eligibility for HIV PEP
	Types of Exposure
	Status of the source

	
	HIV-positive or Unknown
	HIV-negative

	Percutaneous exposure to blood or potentially infectious fluids
	Give PEP to exposed individual
	No PEP

	Mucous membrane exposure, including sexual exposure, mucocutaneous splash or open wound contact, with blood or potentially infectious fluids
	Give PEP to exposed individual
	No PEP

	Mucous membrane exposure including sexual exposure, mucocutaneous splash or open wound contact, with non-infectious fluids
	No PEP
	No PEP

	Intact skin exposure to infectious or non-infectious fluids
	No PEP
	No PEP



Exposure to non-infectious material and exposures via intact skin do not require HIV PEP, but support and reassurance should be given. Exposures that are not eligible for HIV PEP include:
· When the exposed individual is already HIV-positive
· When the source is established to be HIV-negative 
· Exposure to bodily fluids that do not pose a significant risk of HIV infection

[bookmark: _Toc525288910][bookmark: _Toc2870626]Standard of care for individuals exposed to HIV

Every person possibly exposed to HIV should be assessed by a trained healthcare provider. Essential components of the clinical pathway include assessing the mechanism of exposure and assessing eligibility for PEP, examination of any wound, and initial first-aid treatment. Any prescription of PEP should follow consent based on an understanding of the risks and benefits, including discussion of possible side effects and the importance of full adherence to PEP. The following figure describes the minimum package of care, along with the care pathway, adapted from the WHO PEP guideline. 

[image: ]
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[bookmark: _Toc2935532]Figure 1. Care pathway and minimum package of care for exposed individual
The aim of PEP intervention is to offer PEP as early as the exposed individual presents at the facility, therefore, the activities that are identified under the PHC level represent the minimum package of care that should be provided to any exposed individual. No exposed individual should leave a facility without being offered PEP. In line with good clinical practice the presentation of the patient should determine the care pathway and the interventions that will be required.

[bookmark: _Toc525288911][bookmark: _Toc2870627]General principles of HIV PEP

· PEP must be commenced as soon as possible and within 72 hours of the exposure and treatment must be uninterrupted for 28 days. 
· When the source individual is known, voluntary consent must be obtained to have the necessary laboratory tests performed. The source individual must receive counselling and treatment if found to be positive on any of the tests. 
· If the source individual is unknown or refuses testing, the exposed individual must be treated as if the source is HIV-positive. 
· Starter packs are not recommended due to the risk of defaulting treatment, therefore a full 28 day supply of medication must always be given if possible. 
· Side effects must be monitored and managed appropriately in order to promote adherence (e.g. antiemetics for nausea). 
· Counselling must be available on an ongoing basis to deal with side-effects of the medication. 
· Emotional support and counselling must be given to address anxiety and explain risk of exposure to HIV and Hepatitis. 
· Emergency contraception should be offered to adolescent girls and women if there is a risk of pregnancy. 
· Condom usage for at least four months after the exposure must be emphasized to protect sexual partners. 
· Occupational exposures must be regarded as preventable, and investigation must be conducted in order to strengthen prevention policies and practices at healthcare facilities. 

[bookmark: _Toc525288912][bookmark: _Toc2870628]Considerations for specific populations

Health Care Providers
Healthcare providers are at significant risk of blood-borne infections through exposure in occupational settings. Primary prevention should include universal precautions and safe injection practices to prevent injuries and secondary transmission. All occupational exposures should be reported immediately and investigated. Follow up for healthcare providers should respect confidentiality, and reporting and recordkeeping should be in accordance with national occupational health policies.

Survivors of sexual assault
Women subjected to sexual assault should receive PEP as part of a broader package of care, including first-line support, emergency contraception, and prophylaxis for STIs, in combination with psychological interventions. Other people who have been sexually assaulted, including men, children, and adolescents, need to have psychosocial issues considered in combination with PEP, as part of the standard package of care. Care should be taken to ensure referral to appropriate services and multidisciplinary team involvement in combination with adherence support.

Pregnant and lactating women
None of the current ARV drug regimens recommended for PEP are contraindicated for pregnant women.4 The Southern Africa HIV Clinicians Society recommends ATV/r as the third drug of choice for PEP during pregnancy.11 Breastfeeding should not contraindicate PEP, but the risks and benefits of continuing breastfeeding while HIV transmission risk is unknown should be discussed with the mother.4
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Occupational Exposures
Occupational exposure to potentially infectious material must be treated as a medical emergency. PEP must be commenced as soon as possible and within 72 hours of the exposure. Counsel exposed healthcare worker and obtain consent for HIV test if HIV-negative or unknown. If the source person is present, counsel and do the blood tests as per Table 5. Counsel healthcare provider about potential side-effects of PEP and provide emotional support. Advise condom use for at least four months in order to protect sexual partners. 

Sexual assault
If there is an acute (within 72 hours) history of sexual assault, treat as a medical emergency. Counsel exposed person and obtain consent for HIV test if HIV-negative or unknown. If unable to counsel due to injuries or emotional status, arrange follow-up for counselling within 48 hours or refer for appropriate support and counselling. Do not delay PEP. 

Inadvertent exposure
Counsel exposed person on the risks of the exposure and obtain consent for HIV test if HIV-negative or unknown. Counsel exposed person about potential side-effects and advise condom use for at least four months in order to protect sexual partners.

[bookmark: _Toc525288915][bookmark: _Toc2870631]HIV testing for exposed adults and adolescents

Establishing the HIV status of the exposed individual and the source of the exposure is an important part of the clinical pathway but should not delay initiating PEP as quickly as possible. 

The NDOH National HIV Testing Services (HTS)[footnoteRef:1] Policy: 2016 denotes that clients have the right to refuse HIV testing, without compromising their access to standard healthcare. Mandatory testing is not required, and all testing should be voluntary with informed consent, even when the testing services are provider-initiated. The only exception is in cases of sexual assault where the survivor may approach the court of law to request for the status of the perpetrator.12 [1:  HIV counselling and testing (HCT) is now referred to as HIV testing services (HTS) to embrace the full range of services that should be provided together with HIV testing. These services include: 
Counselling (pre‐test information and post-test counselling) 
Linkage to appropriate HIV prevention, treatment and care services and other clinical and support services 
Coordination with laboratory services to support quality assurance and the delivery of correct results. ] 


In emergency situations, where the exposed person refuses initial testing, PEP should be initiated and HIV testing and counselling undertaken as soon as possible. However, it is the duty and responsibility of healthcare workers to inform the client about the risks of HIV so that they can make informed decisions about getting an HIV test. 

[bookmark: _Toc2935536]Box 3. Key points for PEP counselling
· Must be taken within 72 hours after exposure
· Must be taken for a full 28 days without missing doses
· The importance of follow up testing
· Does not protect against STIs, HepB, or pregnancy, so need to take appropriate prevention precautions for these
· HIV prevention while on PEP – use condoms


Healthcare providers need to approach exposed individuals with a non-judgmental and empathetic attitude. Provide counselling to the exposed person and then perform a rapid HIV test in line with the national HIV testing algorithm. 
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[bookmark: _Toc2935533]Figure 2. South Africa national HIV testing algorithm
If NEGATIVE: initiate PEP if within 72 hours of exposure and send blood for HIV ELISA and baseline tests (Table 5) 

If POSITIVE: repeat rapid antibody test. If both tests positive, send blood for HIV ELISA test, pre- ART tests and other baseline tests (Table 5). Assess eligibility for HBV prophylaxis. 

If screening test is POSITIVE and confirmatory NEGATIVE: do baseline tests, initiate PEP, and send blood for HIV ELISA. If ELISA test result also positive, switch to ART regimen. If negative, continue PEP.
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It is important that healthcare providers understand that there is no statutory obligation to report the sexual offence if the sexual assault victim is an adult, except if the victim is an older person in need of care and protection in terms of the Older Persons Act (Act No. 13 of 2006), minors in terms of the Children’s Act (No 38. Of 2005), and mentally ill persons as defined in the Mental Health Care Act (No. 17 of 2002).13, 14

If the source person refuses an HIV testing, the law makes provision for HIV testing of alleged offenders (Criminal Law; Sexual Offences and Related Matters. Amendment Act No. 32 of 2007 (Government gazette 31957, 6 March 2009). The victim, or an interested person, can apply for this to be done within 90 days of the alleged offence. 


If the source of the exposure is known, he/she should be counselled and encouraged to consent for HIV testing. If the source of the exposure is unknown that does not constitute a barrier for offering PEP. In many cases of sexual assault, the source persons are not known or are unwilling to consent. 

The healthcare provider must offer the alleged sexual offender pre-test counselling or ensure that such pre-test counselling has been done and must ensure that all necessary information with regard to HIV/AIDS has been given. Systems must be put in place to provide both pre- and post-test counselling to the source person and to have blood results provided in a confidential manner. Based on the outcome of the HIV testing, the source person should be managed in line with the standard of care; if positive, evaluate and initiate on ARV as stipulated in the comprehensive management of HIV guidelines.

[bookmark: _Toc525288917][bookmark: _Toc2870633]PEP regimen recommendations for adults and adolescents 

PEP is indicated for those who present within 72 hours of exposure. The WHO now recommends three drugs as the preferred option for PEP, and no differentiation in regimen according to the type of exposure, namely occupational versus non-occupational. These new recommendations promote simplification of prescribing to improve availability of PEP and to reduce the time to PEP initiation. The following tables provide the recommended drug regimens and dosages for PEP for adults and adolescents. 

[bookmark: _Toc2935541]Table 3. ARV PEP regimen for adults and adolescents
	In adults and adolescents ≥ 35kg:

	· The preferred backbone for PEP is TDF + FTC/3TC

	· LPV/r or ATV/r is recommended as the preferred third drug for HIV PEP among adults and adolescents

	· Where available, RAL, DRV/r or EFV can be considered as alternative options

	· A 28-day prescription of antiretroviral drugs should be provided for HIV PEP

	TDF, tenofovir; 3TC, lamivudine; FTC, emtricitabine; LPV/r, lopinavir/ ritonavir; ATV/r, atazanavir/ritonavir; RAL, raltegravir; DRV/r, darunavir/ritonavir; EFV, efavirenz. 
Source: WHO Guideline 2014




[bookmark: _Toc2935542]Table 4. Doses of ARV drugs for adults and adolescents
	Drug
	Dose

	Tenofovir (TDF)
	300 mg once daily

	Lamivudine (3TC)
	150 mg twice daily or 300 mg once daily

	Emtricitabine (FTC)
	200 mg once daily

	Lopinavir/ritonavir (LPV/r)
	400 mg/100 mg twice daily or 800 mg/200 mg once daily†

	Atazanavir/ritonavir (ATV/r)
	300 mg + 100 mg once daily

	Raltegravir (RAL)
	400 mg twice daily

	Darunavir + ritonavir (DRV/r) 
	800 mg + 100 mg once daily or 600 mg + 100 mg twice daily

	Efavirenz (EFV)
	600 mg once daily

	† Once-daily dosing can be considered as an alternative for adults, but more data needed for children and adolescents.
Source: WHO Guideline 2014



[bookmark: _Toc525288918][bookmark: _Toc2870634]Baseline investigations, monitoring, and follow-up 

The clinical and laboratory assessments of both the source and the HIV-exposed individuals are important and play a role in the management of the exposed individual. In line with the package of care, investigation should also be done for concomitant infections on both the source and exposed individual.

[bookmark: _Ref529369073][bookmark: _Toc2935543]Table 5. Timing of bloods pre- and post-preferred for post-exposure
	Laboratory Tests
	Source: Baseline
	Exposed Adult/Adolescent

	
	
	Baseline
	2 weeks
	6 weeks
	3 months

	HIV
	Rapid test plus 4th generation ELISA
	Rapid test plus 4th generation ELISA
	-
	4th generation ELISA
	4th generation ELISA

	HBV
	HBsAg
	HBsAb ‡
	-
	-
	HBsAg ‡

	HCV
	HCV Ab †
	HCV Ab
	-
	HCV PCR
	-

	Syphilis
	RPR/TP Ab
	RPR/TP Ab §
	-
	-
	RPR/TP Ab §

	Creatinine
	-
	If TDF part of PEP
	If TDF as PEP
	-
	-

	FBC
	-
	If AZT part of PEP
	If AZT as PEP
	-
	-

	Pregnancy
	-
	Beta hCG
	Beta hCG
	-
	-

	HBV, Hepatitis B virus; HCV, Hepatitis C virus; FBC, full blood count; ELISA, enzyme-linked immunosorbent assay; HBsAg, Hepatitis B surface antigen; Ab, antibody; RPR, rapid plasma reagin; TP, Treponema pallidum; HBsAb, Hepatitis B surface antibody; TDF, tenofovir; PEP, post-exposure prophylaxis; AZT, zidovudine; PCR, polymerase chain reaction. 
† Only if high risk for HCV or source unknown
‡ Can be omitted if exposed individual known to be protected (natural immunity or vaccination)
§ Only if source patient was positive
Adapted from Guideline on the management of occupational and non-occupational exposure to the human immunodeficiency virus and recommendations for post-exposure prophylaxis: 2015 Update.11 



[bookmark: _Toc511250644][bookmark: _Toc525288919][bookmark: _Toc2870635]Clinical management of HIV PEP

The priority of clinical management should be to ensure that HIV PEP is offered to eligible HIV exposed individuals within the shortest possible time from exposure - ideally within the first two hours of exposure and not later than 72 hours after exposure. 

Healthcare providers may be in doubt about the risk posed by the source of exposure. In such cases, the rule of thumb is “if in doubt, immediately start HIV PEP and then get advice”.

Other key points to note:
· There is no danger of resistance, even if they have had previous PEP courses
· The serious side effects that can develop from long term use of ARVs are rarely a problem with a short course, however, individuals taking PEP can also develop side effects which can lead to defaulting or non-completion of PEP. It is therefore critical to proactively manage possible side effects. 
· Any prescription of PEP should follow informed oral consent based on an understanding of the risks and benefits, including a discussion of possible side effects and the importance of full adherence to PEP.

[bookmark: _Toc511250649][bookmark: _Toc525288920][bookmark: _Toc2870636]Management of side effects 

Side-effects relating to antiretrovirals are common, especially in HIV-negative people, therefore attention must be given on the appropriate selection of regimens, on close management of the patient through the PEP process, and on the therapeutic management of the side-effects. The inability to cope with side effects of medication is often the main reason for discontinuing medication. 

It is important to appropriately explain to the exposed individual the side effects of each medication and how to manage them. It is also a good practice to routinely prescribe medication that will help to manage common side effects e.g. antiemetic and analgesic. The table below provides the side effects most commonly associated with each antiretroviral. 

[bookmark: _Toc2935544]Table 6. Common and severe side effects of antiretroviral drugs
	Drug
	Common or severe adverse drug reactions

	Tenofovir (TDF)†
	Well tolerated. Nephrotoxicity: avoid in individuals with pre-existing renal disease. 

	Lamivudine (3TC) †
	Well tolerated

	Emtricitabine (FTC) †
	Well tolerated

	Raltegravir (RAL) †
	Well tolerated. Occasional skin hypersensitivity, rhabdomyolysis (rare)

	Stavudine (d4T)
	Well tolerated

	Zidovudine (AZT)
	Nausea, vomiting, headache, insomnia and fatigue common, anaemia, neutropenia

	Efavirenz (EFV)
	Central nervous system symptoms (vivid dreams, problems with concentration, dizziness, confusion, mood disturbance, psychosis, insomnia, somnolence), rash, hepatitis

	Rilpivirine (RPV)
	Well tolerated. Rash, hepatitis, central nervous system symptoms (all uncommon)‡

	Atazanavir (ATV)
	Unconjugated hyperbilirubinaemia (visible jaundice in some patients), rash, hepatitis (uncommon) §

	Lopinavir/ritonavir (LPV/r)
	Gastrointestinal intolerance, nausea, vomiting, and diarrhoea are common §

	Darunavir (DRV)
	Diarrhoea, nausea, headache. Rash (contains sulphonamide moiety: use with caution in patients with sulpha allergy) §

	† Preferred antiretrovirals for PEP; ‡ drug interactions need to be considered; § must be boosted with ritonavir; drug interactions
Source: Guideline on the management of occupational and non-occupational exposure to the human immunodeficiency virus and recommendations for post-exposure prophylaxis: 2015 Update.11 







[bookmark: _Toc2870637]Post-exposure prophylaxis for the prevention of HIV in children

[bookmark: _Toc525288922][bookmark: _Toc2870638]Management of specific exposures

Sexual assault
Sexual assault victims must be regarded as medical emergencies and provided PEP regardless of clinical findings. All cases of suspected or alleged sexual abuse involving a child must be reported to the relevant authorities (South Africa Police Service - SAPS) and a case must be opened and adequate documentation in medical notes must be ensured.15 Counsel caregiver and child (if age-appropriate) on the risks of the exposure and obtain consent for HIV test unless known to be HIV infected. 

Inadvertent exposure
If the individual is eligible for PEP, counsel caregiver and child (if age-appropriate) on the risks of acquiring HIV infection from the exposure and obtain consent for HIV test unless known to be HIV infected. If possible, establish whether the child has received HBV vaccination. 

In the case of an infant being exposed to another mother’s breastmilk in the post-natal period (excludes donor breastmilk via a milk bank), aspiration of the milk via a gastric tube should be performed immediately. Report the incident to the paediatric ward “on-call” doctor, the sister in charge, and the senior clinician. Counsel the mother of the child and the source breastfeeding mother about the small, but possible risk of HIV and HBV transmission and assure the source breastfeeding mother that confidentiality will be maintained. 

[bookmark: _Toc525288923][bookmark: _Toc2870639]HIV testing for exposed children

The Children’s Act, Section 130, stipulates when and how a child may be tested for HIV.15 The Act has clearly distinguished HIV testing from other forms of medical treatment and has enforced conditions for HTS among children. 

Children may only be tested for HIV in two circumstances: 
· If testing is in their best interest and lawful consent has been given for the test
· If the test is needed to establish the child’s HIV status in cases where a healthcare worker, caregiver, parent, or another person may have contracted HIV from the child’s body fluids

Consent for HIV testing for children may be given: 
· By a child if he or she is older than 12 years 
· By a child younger than 12 years if he or she has “sufficient maturity” 
· By a parent, caregiver, or the provincial head of the Department of Social Development, if the child is younger than 12 years and is not sufficiently mature

Counselling during HIV testing among children
· HIV testing must be accompanied by a correct pre-information session and post-test counselling done by an appropriately trained person. This provision ensures that children and their caregivers make appropriate choices regarding HIV testing. For guidance on counselling children and caregivers please reference the National HIV Testing Services: Policy. 
· No person may disclose a child’s HIV status without consent 
· Consent for the disclosure of HIV status can be given by the child if he or she is older than 12 years or is sufficiently mature. If the child does not have the capacity to give consent to the disclosure, consent can be given by a range of people, including a parent or caregiver. This provision aims to ensure that a child’s right to confidentiality is protected.

Two different HIV testing technologies are used for children in South Africa. 

[bookmark: _Ref529369178][bookmark: _Toc2935545]Table 7. HIV testing methods for children < 18 months and ≥ 18 months of age
	Child < 18 months of age and not known HIV-positive
	Child ≥ 18 months of age


	· Do PCR test and initiate HIV PEP if exposure occurred within previous 72hrs
· Follow up on the results of the PCR test within 48 hours
· If PCR result is NEGATIVE, continue HIV PEP for 28 days
· If PCR result is POSITIVE, switch from PEP to ART regimen, and confirm diagnosis second PCR 
	· Follow normal adult testing algorithm 




[bookmark: _Toc525288924][bookmark: _Toc2870640]PEP regimen recommendations for children 

Evidence from PEP observational studies and randomized trials comparing regimens for ART supports the choice of drugs for PEP for children. The following tables provides the WHO recommendations for drug regimens and dosages for PEP for children under 10 years of age. 

[bookmark: _Toc2935546]Table 8. ARV PEP regimen for children < 10 years of age
	In children ≤ 35kg or unable to swallow tablets

	· The preferred backbone for PEP is AZT + 3TC(substitute with d4T if AZT is poorly tolerated)
· ABC + 3TC or TDF + 3TC (or FTC) can be considered as alternative regimens

	· LPV/r is the recommended third drug for HIV PEP in children. Where RAL is available, then it can be used in children over 2 years of age in preference to LPV/r due to better tolerability.
· An age-appropriate alternative regimen can be identified among ATV/r, RAL, DRV, EFV

	· A 28-day prescription of antiretroviral drugs should be provided for HIV PEP.

	· It is imperative that the first dose of PEP is administered as soon as possible after exposure; if the 3 recommended drugs are not immediately available, use whatever suitable ARV medication is available to start.

	AZT, zidovudine; 3TC, lamivudine; ABC, abacavir; TDF, tenofovir; FTC, emtricitabine; LPV/r, lopinavir/ ritonavir; ATV/r, atazanavir/ritonavir; RAL, raltegravir; DRV/r, darunavir/ritonavir; EFV, efavirenz. 
Source: WHO Guideline 2014



Doses of ARVs in children are dependent on body weight or body surface area. The following guide should be followed for prescribing HIV PEP in children. 
[bookmark: _Toc2935547]Table 9. Simplified dosing of child-friendly fixed-dose formulations of recommended preferred ARV drugs for PEP of HIV for twice-daily dosing among children
	Drug
	Strength of tablets (mg)
	Number of tablets by weight band morning (AM) and evening (PM)
	Strength of Adult tablet (mg)
	Number of tablets by weight band

	
	
	3.0-5.9 kg
	6.0-9.9 kg
	10.0-13.9 kg
	14.0-19.9kg
	20.0-24.9 kg
	
	25.0-34.9kg

	
	
	AM
	PM
	AM
	PM
	AM
	PM
	AM
	PM
	AM
	PM
	
	AM
	PM

	AZT/3TC
	Tablet (dispersible) 60mg/30mg
	1
	1
	1.5
	1.5
	2
	2
	2.5
	2.5
	3
	3
	300/150
	1
	1

	Solid formulations

	3TC
	Tablet (dispersible) 30mg
	1
	1
	1.5
	1.5
	2
	2
	2.5
	2.5
	3
	3
	150
	1
	1

	AZT
	Tablet (dispersible) 60mg
	1
	1
	1.5
	1.5
	2
	2
	2.5
	2.5
	3
	3
	300
	1
	1

	LPV/r
	Tablet (heat stable) 100mg/25mg
	-
	-
	-
	-
	2
	1
	2
	2
	2
	2
	100/25
	3
	3

	Liquid formulations

	AZT
	10mg/ml
	6ml
	6ml
	9ml
	9ml
	12ml
	12ml
	-
	-
	-
	-
	-
	-
	-

	3TC
	10mg/ml
	3ml
	3ml
	4ml
	4ml
	6ml
	6ml
	-
	-
	-
	-
	-
	-
	-

	LPV/r*
	80/20 mg/ml
	1ml
	1ml
	1.5ml
	1.5ml
	2ml
	2ml
	2.5ml
	2.5ml
	3ml
	3ml
	-
	-
	-

	* LPV/r syrup should not be used for premature babies or infants younger than 2 weeks of age. NVP should be used instead at the following dose: 5 ml twice daily (3.0–5.9 kg), 8 ml twice daily (6.0–9.9 kg) and 10 ml twice daily (10.0–13.9 kg) if syrup is available; 1 tablet twice daily (3.0–5.9 kg), 1.5 tablets twice daily (6.0–9.9 kg) and 2 tablets twice daily (10.0–13.9 kg) if dispersible 50-mg tablets are available.
Source: WHO Guideline 2014



	Special notes on dosing for children 16:
· Children ≥28 days of age and ≥3kg body weight should be dosed according to the ARV dosing chart (Annexes 1 and 2). 
· For neonates (<28 days of age) who are < 2 weeks of age or < 42 weeks gestational age (premature neonates), discuss drug selection and dosing with a paediatrician, as LPV/r is contraindicated. 
· If exposed infant is nil per mouth, start intravenous AZT early after discussion with paediatrician. If at a lower facility refer to higher level. 
· Older children who are able to swallow tablets, should be prescribed a fixed-dose combination tablet (Lamzid) if dosages allow it.



[bookmark: _Toc525288925][bookmark: _Toc2870641]Baseline investigations, monitoring, and follow-up 

The clinical and laboratory assessments of both the source and the HIV-exposed individuals are important and play a role in the management of the exposed individual. In line with the package of care, investigation should also be done for concomitant infections on both the source and exposed individual.



[bookmark: _Toc2935548]Table 10. Timing of bloods pre- and post-preferred for post-exposure
	Laboratory Tests
	Source: Baseline
	Exposed Adult/Adolescent

	
	
	Baseline
	3 days
	2 weeks
	4 weeks
	6 weeks
	3 months

	
	
	
	Follow-up for blood results
	Follow-up clinical appt
	Follow-up clinical appt
	
	

	HIV
	Rapid test plus 4th generation ELISA
	HIV testing (see Table 7)
	-
	-
	-
	HIV PCR 
(<18 months)
HIV ELISA 
(≥18 months)
	HIV PCR 
(<18 months)
HIV ELISA 
(≥18 months)

	Syphilis
	RPR/TP Ab
	RPR/TP Ab 
if sexual exposure
	-
	-
	-
	-
	RPR/TP Ab 
if sexual exposure

	HCV
	HCV Ab
	HCV Ab
	-
	-
	HCV PCR
	
	-

	HBV
	HBsAg
	HBsAg
	See Section 4
	HBsAg if at risk of HBV infection at baseline

	Creatinine
	-
	If TDF part of PEP
	
	If TDF as PEP
	-
	
	-

	FBC
	-
	FBC & diff (ALT if <4/52 old or <3kg)
	
	FBC & diff (ALT if clinically indicated)
	FBC & diff (ALT if clinically indicated)
	
	-

	HBV, Hepatitis B virus; HCV, Hepatitis C virus; FBC, full blood count; ELISA, enzyme-linked immunosorbent assay; HBsAg, Hepatitis B surface antigen; Ab, antibody; RPR, rapid plasma reagin; TP, Treponema pallidum; HBsAb, Hepatitis B surface antibody; TDF, tenofovir; PEP, post-exposure prophylaxis; AZT, zidovudine; PCR, polymerase chain reaction. 
Adapted from The Western Cape Guidelines for the Management & Post-Exposure Prophylaxis of Potential HIV and Hepatitis B Exposure in Children, Adolescents & Adults, October 2016.







[bookmark: _Toc525288926][bookmark: _Toc2870642]Post-exposure prophylaxis for the prevention of Hepatitis B

[bookmark: _Toc525288927][bookmark: _Toc2870643]HBV PEP general principles

HBV exposure may occur in situations other than perinatal, sexual, or (occupational) healthcare settings. These include exposure as a result of wounds, human bites, exposure due to casualty events, or exposure following needle sharing. PEP recommendations are the same for all types of exposure. 

Previous HBV vaccination should be assessed and vaccination offered if required according to age-appropriate national immunisation schedules. Hepatitis B Immunoglobulin (HBIG) protects by passive immunisation if given shortly after exposure and should be given to unvaccinated or partly vaccinated individuals. 

Since the risk of transmitting HBV and HCV is higher than the risk of transmitting HIV in most cases of exposure, investigating and managing concomitant exposures is a key part of the package of care. 

[bookmark: _Toc525288928][bookmark: _Toc2870644]Indications for HBV PEP

PEP is indicated following exposure to blood or body fluids of a known or potential HBsAg-positive source if the exposed individual does not have protective HBsAb ≥ 10 IU/mL or if HBsAb status is unknown and testing will delay administration of HBV vaccination or HBIG.

There is NO need for investigation and therapeutic intervention if the exposed person: 
· Has HBV infection at the time of exposure
· Was vaccinated with known good response
· If the source is HBsAg-negative and the exposed individual is not vaccinated or does not know the vaccination status, refer for testing and vaccination.

[bookmark: _Toc511250654][bookmark: _Toc525288929][bookmark: _Toc2870645]Timing and effectiveness of HBV PEP

The most important determinant of PEP effectiveness is the timing of administration of HBIG and the first HBV vaccine dose. 

PEP effectiveness decreases with increasing delay in administration following exposure and is unlikely to be effective:
· >7 days after perinatal and needle stick exposures
· >14 days after sexual exposure

[bookmark: _Toc2935537]Box 4. Effectiveness of Hep B PEP
· A combination of HBIG and active HBV vaccination is highly effective in preventing transmission after exposure to HBV 
· HBIG is approximately 75% effective in preventing clinical HBV infection if administered soon after HBV exposure
· HBIG provides passively acquired HBsAb, which is immediately protective and lasts for 3-6 months 
· HBIG alone does not confer long-lasting protection against HBV
· HBIG is the primary means of protection of non-responders to vaccination


[bookmark: _Toc525288930][bookmark: _Toc2870646]Management of individuals exposed to HBV

[bookmark: _Toc2935549]Table 11. Management of individuals exposed to HBsAg-positive or unknown source
	Vaccinated status of exposed *
	HBV vaccine
	HBIG †
	HBsAb

	Previous vaccination; known responder ‡
	None
	None
	Not done

	Not vaccinated
	1st dose stat and proceed to accelerated schedule (0, 1, and 6 months)
	If HBsAb < 10 IU/mL, give stat HBIG and repeat at 1 month
	If HBsAb > 10 IU/mL, no treatment

	Incomplete vaccination or unsure
	Complete depending on documentation, or restart
(o, 1, and 6 months)
	Single dose stat
	-

	Vaccinated; unknown response
	Single booster stat
	Single dose stat
	-

	Non-responder§ to prior vaccination
	1st dose stat and proceed to accelerated schedule (0, 1, and 6 months)
	1 dose stat, repeat after 1 month
	HBsAb < 10 IU/mL

	Previously vaccinated with four doses or two completed vaccine series; non-responder
	Consider alternative vaccine
	-
	-

	HBV, hepatitis B virus; HIV, human immunodeficiency virus; HBIG, hepatitis B immunoglobulin; HBsAb, hepatitis B surface antibody.
* If exposed is HCW and is known to be previously HBV-infected, they cannot be re-infected and do not require PEP
† HBIG: Dose is 0.06 mL/kg (500 IU) intramuscularly
‡ A responder is an individual who developed adequate anti-HBs titres (≥ 10 mIU/mL) following vaccination
§ A non-responder is an individual who developed inadequate anti-HBs titres (< 10 mIU/mL) following   vaccination
Comment: HBIG and HBV vaccine can be administered concomitantly at different sites.
Adapted from: Guideline on the management of occupational and non-occupational exposure to the human immunodeficiency virus and recommendations for post-exposure prophylaxis: 2015 Update.11 






[bookmark: _Toc2870647]Post-exposure prophylaxis for the prevention of Hepatitis C, STIs, pregnancy, and tetanus

[bookmark: _Toc525288932][bookmark: _Toc2870648]Hepatitis C prevention

There is currently no vaccine for HCV. 

If the source is known to be HCV-negative, the exposed person does not have to be followed up for HCv but may be tested at baseline to assess their own HCV status.

If the source is HCV-positive or unknown, the exposed individual should be tested for HCV antibodies (HCVAb) at baseline with a follow-up HCV PCR at 6 weeks’ post-exposure. 

[bookmark: _Toc525288933][bookmark: _Toc2870649]STI prevention

In the case of sexual exposure, exposure to other STIs might have occurred. A thorough examination should be provided to the victim at baseline with a follow-up visit approximately one week after sexual exposure to allow sufficient time for infections to incubate. Similarly, to allow sufficient time for antibodies to develop, an additional follow-up visit at approximately 12 weeks after the last sexual exposure is necessary to collect blood for follow-up syphilis and HIV testing (after pre-test counselling with consent). 

In line with the National Sexual Assault Policy, the NDOH Directives and Instructions for Conducting a Forensic Examination on Survivors of Sexual Assault, and the Comprehensive STI Clinical Management Guidelines, presumptive STI treatment should be provided at first visit. 

[bookmark: _Toc2935550]Table 12. Presumptive treatment for STIs in adults and adolescents
	Drug 
	Dosage 
	Route 
	Frequency 

	Ceftriaxone 
	250 mg
	IM
	Stat 

	Azithromycin
	1 g
	orally 
	stat 

	Metronidazole
	2 g 
	Orally 
	stat 

	Source: NDOH Comprehensive STI Clinical Management Guidelines 2017-2022



Other considerations
Treatment for pregnant women
· Cefixime 400mg stat po (alternative: Ceftriaxone 250mg IMI stat or Spectinomycin 2g stat IMI)
· Erythromycin 500mg qid for 7 days
· Metronidazole 2g stat po (alternative: Metronidazole 400mg bd po for 7 days). Metronidazole 400mg bd po for 7 days should be used in the first trimester.

Treatment for children <14 years of age:
· Ceftriaxone:
· If child weighs <25kg: 125mg IMI stat
· If child weighs ≥25kg: 250mg IMI stat
· In children >13 years of age can use Cefixime 400mg stat po

· Erythromycin:
· If child <12 years: 50mg/kg body weight per day in 4 doses
· If child> 12 years: 250mg qid for 7 days

· Metronidazole: (Only for female patients or males who were sexually assaulted by females):
· If child 1-3 years: 50mg tds for 7 days
· If child 4-7 years: 100mg bd for 7days
· If child 8-10 years: 100mg tds for 7 days
· In children> 10 years: Metronidazole 2g stat po (alternative: Metronidazole 400mg bd po for 7 days). Metronidazole 400mg bd po for 7 days is preferred for children.

[bookmark: _Toc525288934][bookmark: _Toc2870650]Pregnancy prevention

Emergency contraception is the use of a contraceptive method following an episode of unprotected sexual intercourse (before pregnancy is established) in order to reduce the risk of pregnancy. 


Emergency contraception can be used at any time in the menstrual cycle within 5 days of unprotected sexual intercourse. Unprotected intercourse includes situations when methods fail (i.e. condom slips or breaks, or intrauterine device is expelled), situations when method was used incorrectly (i.e. missed pills, late for injection), or not used at all (i.e. failure to use a condom as well as coercive sex or sexual assault).

Priorities as part of the standard of care are:
· Establishing whether there was a pregnancy prior to unprotected sexual exposure 
· Preventing a pregnancy as a result of unprotected sexual exposure
· Providing options for a pregnancy resulting from unprotected sexual exposure
· Respecting a woman’s right to choose whether to take active measures to prevent pregnancy or terminate a pregnancy conceived during unprotected sexual exposure

Emergency contraception should be offered to all women who are not pregnant and not covered by other means of contraception, including girls who have not yet started menstruating but have signs of breast development.

Two types of safe and effective emergency contraceptive methods are currently available in South Africa: 
· Hormonal, emergency contraceptive pills (ECPs) taken within 120 hours (5 days) of unprotected intercourse, the sooner the better
· Copper (Cu) IUD, inserted up to 120 hours (5 days) after unprotected intercourse

As provision of ECPs is simpler and less invasive than emergency Cu IUD insertion, the recommended regimen as per the NDOH Directives and Instructions for Conducting a Forensic Examination on Survivors of Sexual Assault and the National Contraception Clinical Guidelines is:
· Levonorgestrel 1.5mg stat po
· Alternative regimens include combined pills including ethinyl estradiol and levonorgestrel in various dosing combinations. These have to be taken immediately and repeated in 12 hours.

[bookmark: _Toc2935538]Box 5. Considerations for emergency contraception
· Women who are already using contraception at the time of unprotected sexual exposure can take emergency contraception in addition to their routine contraception (if they want extra cover)
· If routine contraceptive use is well established, it is best to continue with it as normal after unprotected sexual exposure
· Provide an anti-emetic to be taken with ECPs to prevent nausea and vomiting
· If vomiting occurs within two hours of taking ECPs, another dose should be taken 
· Emergency contraception is not 100% effective, so a repeat pregnancy test is needed if normal menstrual bleeding has not occurred within four weeks of unprotected sexual exposure.


[bookmark: _Toc525288935][bookmark: _Toc2870651]Tetanus prevention

Tetanus is a fatal infectious disease that is caused by the bacterium Clostridium tetani. The bacterium enters the body through a puncture, cut, or open wound. Tetanus leads to profound painful spasms of muscles, including 'locking' of the jaw so that the mouth cannot open and death. Prevention involves immediately cleaning and covering any open wound and getting a tetanus vaccination. Regular boosters are necessary to ensure immunity.

Individuals who have wounds such as abrasions, cuts, or bites should be asked about their tetanus immunisation status, and be offered immunisation if appropriate.17

[bookmark: _Toc2935551]Table 13. Tetanus PEP requirements
	History of adsorbed tetanus toxoid-containing vaccines (doses)
	Clean, minor wound
	All other wounds*

	
	DTaP, Tdap, or Td†
	TIG‡
	DTaP, Tdap, or Td†
	TIG‡

	Unknown or <3
	Yes
	No
	Yes
	Yes

	≥3
	No§
	No
	No¶
	No

	Abbreviations: DTaP = Diphtheria and Tetanus toxoids and acellular pertussis vaccine; Tdap = tetanus toxoid, reduced diphtheria toxoid, and acellular pertussis; Td = tetanus and diphtheria toxoids; TIG = Tetanus immune globulin
*Such as, but not limited to, wounds contaminated with dirt, feces, soil, and saliva; puncture wounds; avulsions; and wounds resulting from missiles, crushing, burns, and frostbite.
† DTaP is recommended for children <7 years of age. Tdap is preferred to Td for persons aged 11 years or older who have not previously received Tdap. Persons aged 7 years or older who are not fully immunized against pertussis, tetanus, or diphtheria should receive one dose of Tdap for wound management and as part of the catch-up series.
‡ People with HIV infection or severe immunodeficiency who have contaminated wounds (including minor wounds) should also receive TIG, regardless of their history of tetanus immunizations.
§ Yes, if ≥10 years since the last tetanus toxoid-containing vaccine dose.
¶ Yes, if ≥5 years since the last tetanus toxoid-containing vaccine dose.

Source: CDC 18





[bookmark: _Toc525288936][bookmark: _Toc2870652]Monitoring and Evaluation 

[bookmark: _Toc511250665][bookmark: _Toc525288937][bookmark: _Toc2870653]Introduction

Programme monitoring and evaluation (M&E) is critical to implementation: it enables stakeholders to know if the implementation process is on course for achieving the designed goals and objectives; it helps in tracking progress in line with milestones; and it uses indicators to ascertain achievements.

The PEP M&E system should not be a parallel process to the already existing systems of data collection and reporting. PEP indicators should be included as part of the National Indicator Datasets (NIDS). If the implementation of this guideline is going to be ideal, it is essential that this M&E plan be used as the basis of performance monitoring.
 
This PEP M&E plan is not designed to cover the broad management of all types of exposures (specifically sexual assault). It covers only the monitoring of the effective implementation of PEP for HIV, viral hepatitis, STIs, tetanus, and the prevention of unwanted pregnancy. 
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[bookmark: _Toc2935552]Table 14. PEP M&E logic framework
	Purpose of the guideline: The purpose of this guideline is to ensure healthcare providers at all levels of care have the most up to date recommendations on the post-exposure prophylaxis for the prevention of HIV, HBV, STIs, tetanus, as well as preventing unintended pregnancy.

	Activities/Input
	Outputs
	Outcomes
	Impact

	Provision of PEP service at facility level
	· Total number of individuals exposed to blood and body fluids seen at the facility disaggregated by type of exposure (occupational and non-occupational exposure: sexual vs inadvertent)
	· Proportion of individual exposed to blood and body fluids seen at the facility within 72 hours post exposure 

	Reduced HIV infection (for all)

	Provision of PEP (ARV prophylaxis) to eligible individuals for preventing HIV infection
	· Proportion of individuals exposed to blood and infectious body fluids seen at the facility tested for HIV
· Proportion of individuals exposed to blood and infectious body fluids eligible for PEP
· Number of exposed individuals initiated on ARV prophylaxis 
· Proportion of exposed individuals initiated on ARV prophylaxis within 72 hours post exposure
· Proportion of exposed individuals initiated on ARV prophylaxis and given 28 day regimen 
	· Proportion of exposed individuals initiated on ARV prophylaxis that completed 28 day regimen
· Proportion of exposed individuals initiated on ARV prophylaxis and HIV seroconvert at 3 months
	· 

	Provision of PEP (HBIG and HBV vaccine) to eligible individuals for preventing HBV infection
	· Number of exposed individuals initiated on HBV prophylaxis

	· Proportion of exposed individuals initiated on HBV prophylaxis that seroconvert at 3 months
	· 

	Provision of emergency contraception to women and eligible girls for prevention of unwanted pregnancy 
	· Number of women/eligible girls that were given emergency contraception after sexual exposure

	· Proportion of women/eligible girls that were given emergency contraception and tested positive on pregnancy test within one-month post sexual exposure
	· 

	Prophylactic treatment of STIs in sexually exposed individual
	· Number of sexually exposed individuals that were given STI prevention medication 
	· Proportion of sexually exposed individuals that developed an STI (syphilis) after  3 months of prophylactic treatment
	

	Training of healthcare workers on implementation of PEP guideline
	· Number of healthcare workers trained on implementation of PEP package of services
	· Number of PHC facilities that can offer minimum package of PEP care per district
· Proportion of PHC facilities with healthcare workers skilled in offering PEP package of service 	
	

	Ensuring availability of PEP medication 
	· PEP medication available (ARV prophylaxis as a marker)
	· Number of patients that are eligible for prophylactic treatment  but did not receive because of stock out
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(Core indicators are highlighted in bold)	Comment by Dawn Greensides: None of the indicators were bold – which are the core indicators?	Comment by Victoria Magomani: The lead writer is attending to this

Health systems
· Number of PHC facilities that provide minimum package of PEP care per district
· Proportion of PHC facilities per district that provide minimum package of PEP care 
· [bookmark: _Toc511250669]Proportion of PHC facilities with healthcare workers skilled in offering PEP package of service 

Utilisation of services/burden of exposure
· Total number of individuals exposed to blood and body fluids seen at the facility disaggregated by type of exposure (occupational and non-occupational exposure)
· Proportion of individuals exposed to blood and body fluids seen at the facility within 72 hours post exposure 
· Proportion of individuals exposed to blood and body fluids that are as a result of sexual exposure 
[bookmark: _Toc511250670]
PEP stock management 	
· PEP medication available (ARV prophylaxis as a marker)	
· [bookmark: _Toc511250671]Number of patients that are eligible for PEP prophylactic treatment but did not receive because of stock out (detail by type of PEP prophylaxis)

HIV PEP
· Proportion of individual exposed to blood and body fluids seen at the facility tested for HIV
· Number of exposed individuals initiated on ARV prophylaxis 
· Proportion of exposed individuals initiated on ARV prophylaxis within 72 hours post exposure
· Proportion of exposed individuals initiated on ARV prophylaxis and given 28 day regimen 
· Proportion of exposed individuals initiated on ARV prophylaxis that completed 28 day regimen 
· Proportion of exposed individuals initiated on ARV prophylaxis and HIV seroconvert at 3 months 
[bookmark: _Toc511250672]
Hepatitis B PEP
· Number of exposed individuals eligible for hepatitis B prophylaxis
· Number of exposed individuals initiated on hepatitis B prophylaxis
· [bookmark: _Toc511250673]Proportion of exposed individuals initiated on hepatitis B prophylaxis that seroconvert at 3 months 
[bookmark: _Toc511250674]
STI prevention
· Number of sexually exposed individuals that were eligible for STI prevention medication
· Number of sexually exposed individuals that were given STI prevention medication 
· Proportion of sexually exposed individuals that developed an STI after 3 months of prophylactic treatment

Prevention of unwanted pregnancy
· Number of women/eligible girls that qualify for emergency contraception (EC) after sexual exposure
· Number of women/eligible girls that were given emergency contraception after sexual exposure
· Proportion of women/eligible girls that were given emergency contraception after sexual exposure

[bookmark: _Toc511250675]Tetanus
· Tetanus should be monitored in line with the PHC routine process. No indicator is necessary for this under PEP monitoring.

[bookmark: _Toc2870656]Indicator reference sheet

	Activities/Input
	Outputs
	Rationale
	Numerator
	Denominator
	Primary level of responsibility
	Data collection tool
	Frequency of reporting

	Provision of PEP service  utilization at facility level
	Total number of individuals exposed to blood and body fluids seen at the facility disaggregated by type of exposure (occupational and non-occupational exposure)
	Indication of utilization of PEP services at the facility level
	N/A
	N/A
	Facility
	DHIS
	Monthly

	
	Proportion of individuals exposed to blood and body fluids that are as a result of sexual exposure
	Monitor the frequency of sexual offense cases in relation to other exposures 
	Number of individuals sexually exposed to blood and body fluids seen at the facility
	Total number of individuals exposed to blood and body fluids seen at the facility
	Facility
	DHIS
	Monthly

	
	Proportion of individuals exposed to blood and body fluids seen at the facility within 72 hours post exposure 
	
Proxy indicator to access  PEP services
	Number of individuals exposed to blood and body fluids seen at the facility within 72 hours post exposure
	Total number of individuals exposed to blood and body fluids seen at the facility
	Facility
	DHIS
	Monthly

	Provision of PEP (ARV prophylaxis) to eligible individuals for preventing HIV infection
	Proportion of individuals exposed to blood and body fluids seen at the facility tested for HIV
	
Monitor the HIV testing rate among exposures
	Number of exposed individuals seen at the facility tested for HIV 
	Total number of individuals exposed to blood and body fluids seen at the facility
	Facility
	DHIS
	Monthly

	
	Number of exposed individuals initiated on ARV prophylaxis 
	Monitors ARV prophylaxis initiation among the exposed
	N/A
	N/A
	Facility
	DHIS
	Monthly

	
	Proportion of exposed individuals initiated on ARV prophylaxis within 72 hours post exposure
	Monitors ARV prophylaxis initiation within the period of HIV PEP effectiveness (72 hours)
	Number of exposed individuals initiated on ARV prophylaxis within 72 hours post exposure
	Number of exposed individuals initiated on ARV prophylaxis 
	Facility
	DHIS
	Monthly

	
	Proportion of exposed individuals initiated on ARV prophylaxis and given 28 day regimen 
	Establish an indication that exposed individual will not default treatment because of lack of medication
	Number of exposed individuals initiated on ARV prophylaxis and given 28 day regimen
	Number of exposed individuals initiated on ARV prophylaxis
	Facility
	DHIS
	Monthly

	
	Proportion of exposed individuals initiated on ARV prophylaxis that completed 28 day regimen 
	Monitors adherence to medication
	Number of exposed individuals initiated on ARV prophylaxis that completed 28 day regimen
	Number of exposed individuals initiated on ARV prophylaxis
	Facility
	DHIS
	Monthly

	
	Proportion of exposed individuals initiated on ARV prophylaxis and HIV seroconvert at 3 months
	Monitors the performance of the HIV PEP intervention
	Number of exposed individuals initiated on ARV prophylaxis and HIV seroconvert at 3 months
	Number of exposed individuals initiated on ARV prophylaxis
	Facility
	DHIS
	Monthly

	Provision of PEP (HBIG and 
HBV vaccine) to eligible individuals for preventing hepatitis B infection
	Number of exposed individuals eligible for hepatitis B prophylaxis
	Establish number eligible for hepatitis B prophylaxis
	N/A
	N/A
	Facility
	DHIS
	Monthly

	
	Number of exposed individuals initiated on hepatitis B prophylaxis
	Monitors hepatitis B prophylaxis initiation among the exposed
	N/A
	N/A
	Facility
	DHIS
	Monthly

	
	Proportion of exposed individuals initiated on hepatitis B prophylaxis that seroconvert at 3 months
	Monitors the performance of the hepatitis B prophylaxis intervention
	Number of exposed individuals initiated on hepatitis B prophylaxis that seroconvert at 3 months
	Number of exposed individuals initiated on hepatitis B prophylaxis
	Facility
	DHIS
	Monthly

	Provision of emergency contraception (EC) to women and eligible girls for prevention of unwanted pregnancy
	Number of women/eligible girls that qualify for emergency contraception (EC) after sexual exposure
	Establish number eligible for EC
	N/A
	N/A
	Facility
	DHIS
	Monthly

	
	Number of women/eligible girls that were given emergency contraception (EC) after sexual exposure
	Establish the numbers of  exposed individuals eligible for EC
	N/A
	N/A
	Facility
	DHIS
	Monthly

	
	Proportion of women/eligible girls that were given emergency contraception and tested positive on pregnancy test within one-month post sexual exposure
	Monitor the EC rate among the eligible
	Number of women/eligible girls that were given emergency contraception and tested positive on pregnancy test within one-month post sexual exposure
	Number of women/eligible girls that were given emergency contraception (EC) after sexual exposure
	Facility
	DHIS
	Monthly

	Prophylactic treatment of sexually transmitted infections (STI) in sexually exposed individuals
	Number of sexually exposed individuals that were eligible for STI prevention medication
	Establish number eligible for STI prevention medication
	N/A
	N/A
	Facility
	DHIS
	Monthly

	
	Number of sexually exposed individuals that were given STI prevention medication 
	Monitors initiation on STI prevention medication
	N/A
	N/A
	Facility
	DHIS
	Monthly

	
	Proportion of sexually exposed individuals that developed an STI after  3 months of prophylactic treatment
	Monitor programme performance of STI prevention 
	Number of sexually exposed individuals that developed an STI after  3 months of prophylactic treatment
	Number of sexually exposed individuals that were given STI prevention medication
	Facility
	DHIS
	Monthly

	Training of healthcare workers on implementation of PEP guideline
	Number of healthcare workers trained on implementation of PEP package of services
	Monitors the capacity of the healthcare workers to deliver PEP services
	N/A
	N/A
	National/
Province
	DHIS
	Quarterly

	
	Number of facilities that can offer minimum package of PEP care per district
	Monitors the numbers of facilities that provide PEP services
	N/A
	N/A
	National/
Province
	DHIS
	Quarterly

	
	Proportion of PHC facilities with healthcare workers skilled in offering PEP package of service
	Establish coverage of PEP services
	Number of  PHC facilities that can offer minimum package of PEP care per district
	Number of PHC facility in the district
	National/
Province
	survey
	Annual

	Ensuring availability of PEP medication
	PEP medication available (ARV prophylaxis as a marker)
	Monitors availability of PEP medication
	N/A
	N/A
	Province/ District/ Facility
	DHIS
	Monthly

	
	Number of patients that are eligible for prophylactic treatment  but did not receive because of stock out
	Monitor stock out of PEP medication
	N/A
	N/A
	Facility
	DHIS
	Monthly
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A baseline assessment of the implementation of PEP in the country should be done to serve as a reference for tracking the performance of PEP implementation. This will serve as a reference guide for the periodic evaluation.

The PEP policy should be evaluated every three years to determine the following:
· The quality of implementation of the package of service
· The coverage of the PEP service
· The effectiveness of the prophylaxis among those that were offered PEP
· This evaluation could be conducted as part of overarching SRHR or as a stand-alone evaluation process
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[bookmark: _Toc525288942][bookmark: _Toc2870659]Annex 1. Drug dosing of ARVs for PEP in infants

Zidovudine (AZT) 
Use intravenous AZT if oral drugs are contraindicated (NEC; Intestinal obstruction; gut anomaly). Discuss with Paediatric ID specialist. 

Oral dosing of Zidovudine (10mg/mL syrup) for PEP in HIV-exposed infants 
	Birth weight / gestational age
	Age at exposure
	Dosage

	If gestational age <35 weeks 
	Birth to 6 weeks 
	2 mg/kg/dose 12 hourly 
(0.2 ml/kg/dose 12 hourly) 

	<3 kg and >35 weeks 
	Birth to 6 weeks 
	4 mg/kg/dose 12 hourly 
(0.4 ml/kg/dose 12 hourly) 

	>3 kg and >35 weeks 
	Birth to 6 weeks 
	12 mg 12 hourly 
(1.2 ml 12 hourly) 

	>3kg 
	>6 weeks 
	Dose according to weight-based dosing chart (2013) 



Lamivudine (3TC)
· <28 days of age: 2mg/kg/dose orally every 12 hours for 28 days 
· >28 days of age: 4mg/kg/dose orally every 12 hours for 28 days (if ≥3 kg, refer to weight-based dosing chart 

Lopinavir/Ritonavir (Kaletra®)
· 300mg/m2/dose orally 12 hourly for 28 days 
· To calculate the surface area of the baby: BSA (m2) = (0.05 x WT in kg) + 0,05 
· NOTE: Serious adverse events have been associated with Kaletra use < 42weeks gestational age. Discuss with pediatric ID specialist, if any concerns.

[bookmark: _Toc2870660]Annex 2. ARV drug dosing chart for children	Comment by Dawn Greensides: Is this the most up to date? Is there a better copy I can get? 
	Comment by Victoria Magomani: This is the most up to date, all are blurry but we can use the one on the PPP (page 9), or slide 20 of the pediatric HIV document 
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Prescription

Interventions at PHC level

Clinical assessment of exposure by healthcare workers

Eligibility assessment for HIV and viral hepatitis post exposure prophylaxis
HIV and hepatitis B and C testing of exposed people and source if possible
Provision of first aid in case of broken skin or other wound

Pregnancy test

Contraceptive management
STl management

Counselling on:

Risk of HIV

The benefits and risks of PEP

Contraception (if applicable)

Effectiveness of PEP

The need to begin treatment immediately for maximum effect
The need to take treatment for 28 days without missing doses
Enhanced adherence counselling

Possible side effects of medication (ARVs, contraception)
Prevention during PEP

Importance of follow-up testing
A need to come back at any time for support

Post exposure prophylaxis should be initiated as early as possible following
exposure (ARVs, contraception, hepatitis, tetanus)

28-day prescription of recommended age-appropriate ARV drugs

Drug information should be provided

Assessment of underlying comorbidities and possible drug-drug interactions

Seek opinion about complicated cases from specialists and referral centres
Appropriate referral/consultation to higher levels

Follow up plan:

Within 3 days: counselling for HIV if exposed person declined testing initially
Continue with HIV PEP to complete course

7 days: Monitor PEP progress

6 weeks: Check compliance, assess adherence, repeat HIV test, FBC, U&E, LFTs
(as necessary) and give HBV 2nd dose. HCV PCR

Repeat pregnancy test if normal menstrual period did not occur within |-month
post exposure

3 months: Repeat HIV Test, HBsAg, syphilis test

If negative, give HBV 3rd dose

|2 month: follow up with the victim of sexual assault and discharge
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Post exposure prophylaxis should be initiated as early as possible following 

exposure (ARVs, contraception, hepatitis, tetanus)
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28-day prescription of recommended age-appropriate ARV drugs 
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Drug information should be provided
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Follow up plan:

•

Within 3 days: counselling for HIV if exposed person declined testing initially

•

Continue with HIV PEP to complete course

•

7 days: Monitor PEP progress

•

6 weeks: Check compliance, assess adherence, repeat HIV test, FBC, U&E, LFTs 

(as necessary) and give HBV 2nd dose. HCV PCR

•

Repeat pregnancy test if normal menstrual period did not occur within 1-month 

post exposure

•

3 months: Repeat HIV Test, HBsAg, syphilis test 

•

If negative, give HBV 3rd dose

•

12 month: follow up with the victim of sexual assault and discharge
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Eligibility assessment for HIV and viral hepatitis post exposure prophylaxis 
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HIV and hepatitis B and C testing of exposed people and source if possible
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Provision of first aid in case of broken skin or other wound
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Pregnancy test 
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STI management
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Interventions at PHC level
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Level

Interventions at higher levels

Forensic care:

* Carry out all PHC level activities and specialised care in medicolegal,
psychological, social etc.

* One stop shop for intervention of sexual offences

* All of the PHC level activities and specialised care Psychiatrist,
psychologist, etc.

* Management of complex cases referred from the PHC

* Build the capacity of the lower level

Tertiary
Level

* All of the PHC and district level activities

* Management of referred cases that require specialised care- Psychiatrist,
psychologist etc.

* Build the capacity of the lower levels










Forensic care:
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Carry out all PHC level activities and specialised care in medicolegal, 

psychological, social etc.

•

One stop shop for intervention of sexual offences 

Specialized 
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Interventions at higher levels
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District 

Level
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All of the PHC and district level activities 
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Management of referred cases that require specialised care-Psychiatrist, 

psychologist etc.
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Build the capacity of the lower levels
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ANTIRETROVIRAL DRUG DOSING CHART FOR CHILDREN 2013 ¥ “EEL

Compiled by the Child and Adolescent Committee of the SA HIV Clinicians Society in collaboration with the Department of Health

ama/kg TWICE daily
OR

210kg:
8mg/kg ONCE daily

Sal. 10mg/mi
Tabs 150mg (scored),
300mg, ABCATC
600/300mg

Choose only one option:

12ml od

¥ex150mg | 1x150mg
tabbd tabod
OR8mibd | OR1SmIod

2x150mg
1somg | tabod
oR
1x300mg

R
30ml od

20150mg
tabs od
OR 1x300mg
wisomg | tabod
or
1XABCATC

ONLY as booster for LPY/

TWICE dally
(075xLPY dose bd)

160200 ma/m/dose
TWICE dally
(after once daily lead-in

Sol. 10mg/ml Caps 100mg
Sol, 10mgfmi Tabs 300mg (not scored),
Tabs 200mg (scored) AZTATC
300/150mg

7.5mg bek: open 15mg
capsule into 5ml water:
gve 25ml

10mg bd: open 20mg
capsule into 5ml water:
give 25ml

15mg bd: open 15mg
capsule into Smi water

20mg bd: open 20mg

capsule into Smi water

(ifthe child s unable to
swallow a capsule)

150mg od:
(13100mg + x50mg tabs)

175mg od: (1x100mg +
1x50mg + 1x25mg)

od = once a day * Avoid LPV/rtv solution in any full term infant <14 days of age and any premature infant <14 days
(usually at night) | [ after their due date of delivery (40 weeks post conception] or obtain expert advice.
bd = twice a day # Children 25-34.9kg may also be dosed with LPV/rtv 200/50mg aduit tabs: 2 tabs am; 1 tab pm

prm—
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